
I N S T A L L A T I O N  
I N S T R U C T I O N S

USE THIS STABILIZER MOUNT KIT WITH
PRO COMP SUSPENSION KIT
Part # 51092/51093/51094

PARTS LIST:

ITEM# DESCRIPTION QTY.

90-1252 Steering Stabilizer Mount Bracket 1
51792 5/8” x 1/2” x 1 3/8” Sleeve 1
54314 5/8” x 1/2” x 1 1/2” Sleeve 1
90-6107 Hardware Pack Containing:

20-0371251500 3/8” x 1 1/2 USS Gd.5 Hex Bolt 3
70-0503501500 1/2” x 3 1/2 USS Gd. 5 Hex Bolt 1
70-0503001500 1/2” x 3 USS Gd. 5 Hex Bolt 1
73-03700030 3/8” SAE Flat Washer 10
73-05000030 1/2” SAE Flat Washer 2
72-03700100816 3/8” USS Stover Nut 3
72-05000100512 1/2” USS Nyloc Nut 2

INSTALLATION:

1) Locate differential drop bracket (see ILLUSTRATION 1).  Attach stabilizer mount bracket (90-1252) to differential
drop bracket using the 3/8” hardware provided.  Torque to 37 ft./lbs.  NOTE: On some models the 3/8” flat washer may
be used to shim the stabilizer mount bracket from differential drop bracket as shown.  Next attach stabilizer shock to
the stabilizer mount bracket, using the 1/2” hardware and sleeve (51792) provided.  Torque to 47 ft./lbs.

2) Next locate the mounting boss on the steering link assembly (see ILLUSTRATION 2).  Attach opposite end of
stabilizer shock to the mounting boss as shown.  Using the 1/2” hardware and sleeve (54314) provided.  Torque to
47 ft./lbs.

3) After installation is complete turn vehicle steering wheel from left to right, check for clearance between brackets
and stabilizer shock.  Periodically check all hardware for tightness.

Part # 2600
Chevrolet/GMC
Steering Stabilizer Mount Kit

Revised: 05/31/2000

Explorer Competition Products, Inc. Chula Vista, CA USA
Ph:  (619) 216-1444   •   Fax: (619) 216-1474   •   E-Mail:  tech@explorerprocomp.com   •   Website:  www.explorerprocomp.com



ILLUSTRATION 1
FRONT OF VEHICLE

FLAT WASHER, 3/8”
“AS NECESSARY”
STABILIZER MOUNT
BRACKET 90-1252
HEX BOLT,

1/2” x 3” LG.

FLAT WASHER, 3/8”
HEX BOLT,

3/8” x 1-1/4” LG.
SLEEVE, 51792

HEX BOLT,
3/8” x 1-1/4” LG.

FLAT WASHER, 3/8”

HEX BOLT,
3/8” x 1-1/4” LG.

FLAT WASHER, 3/8”
NYLOC NUT, 1/2”STABILIZER SHOCK

FRONT DIFFERENTIAL

FLAT WASHER, 3/8”
NYLOC NUT, 3/8”

DIFFERENTIAL DROP BRACKET

ILLUSTRATION 2

HEX BOLT,
1/2” x 3-1/2” LG.

FLAT WASHER, 1/2”

STABILIZER SHOCK

STEERING LINK ASSEMBLY
FLAT WASHER, 1/2”

NYLOC NUT, 1/2”

FRONT OF VEHICLE

SLEEVE,
54314


